
Spare parts list
Electric External Vibrators Normal & High frequency

Valid from serial number

MHN 046463Electric external vibrator ER305 230/400V-3-50Hz

MHN 046463Electric external vibrator ER305 220/380V-3-60Hz

MHN 046463Electric external vibrator ER305 500V-3-50Hz

MHN 046463Electric external vibrator ER305 220/440V-3-60Hz

MHN 046463Electric external vibrator ER305 230/460V-3-60Hz

MHN 046463Electric external vibrator ER305 600V-3-60Hz

MHN 046463Electric external vibrator ER305 240/415V-3-50Hz

MHN 046463Electric external vibrator ER305 230/400V-3-60Hz

MHN 046463Electric external vibrator ER405 230/400V-3-50Hz

MHN 046463Electric external vibrator ER405 220/380V-3-60Hz

MHN 046463Electric external vibrator ER405 500V-3-50Hz

MHN 046463Electric external vibrator ER405 220/440V-3-60Hz

MHN 046463Electric external vibrator ER405 230/460V-3-60Hz

MHN 046463Electric external vibrator ER405 600V-3-60Hz

MHN 046463Electric external vibrator ER405 240/415V-3-50Hz

MHN 046463Electric external vibrator ER405 230/400V-3-60Hz

© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-11

ER 105, 205, 305, 405, 505, 605, 705, 207B, 407B, 507B





Contents
General information. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

Spare parts list. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
ER105 50Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
ER105 60Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10
ER205 50Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12
ER205 60Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14
ER305 50Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16
ER305 60Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18
ER405 50Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20
ER405 60Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
ER505 50Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24
ER505 60Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 26
ER605 50Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 28
ER605 60Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30
ER705 50Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 32
ER705 60Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34
ER207B 200Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 36
ER407B 200Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38
ER507B 200Hz. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40

3© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-11

ContentsER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B





General information

This spare parts list applies to the following:

DescriptionPart number
Electric external vibrator ER105 230/400V-3-50Hz4812 0509 10
Electric external vibrator ER105 220/380V-3-60Hz4812 0509 11
Electric external vibrator ER105 500V-3-50Hz4812 0509 12
Electric external vibrator ER105 220/440V-3-60Hz4812 0509 13
Electric external vibrator ER105 230/460V-3-60Hz4812 0509 14
Electric external vibrator ER105 600V-3-60Hz4812 0509 15
Electric external vibrator ER105 240/415V-3-50Hz4812 0509 16
Electric external vibrator ER105 230/400V-3-60Hz4812 0509 17
Electric external vibrator ER205 230/400V-3-50Hz4812 0509 20
Electric external vibrator ER205 220/380V-3-60Hz4812 0509 21
Electric external vibrator ER205 500V-3-50Hz4812 0509 22
Electric external vibrator ER205 220/440V-3-60Hz4812 0509 23
Electric external vibrator ER205 230/460V-3-60Hz4812 0509 24
Electric external vibrator ER205 600V-3-60Hz4812 0509 25
Electric external vibrator ER205 240/415V-3-50Hz4812 0509 26
Electric external vibrator ER205 230/400V-3-60Hz4812 0509 27
Electric external vibrator ER305 230/400V-3-50Hz4812 0509 30
Electric external vibrator ER305 220/380V-3-60Hz4812 0509 31
Electric external vibrator ER305 500V-3-50Hz4812 0509 32
Electric external vibrator ER305 220/440V-3-60Hz4812 0509 33
Electric external vibrator ER305 230/460V-3-60Hz4812 0509 34
Electric external vibrator ER305 600V-3-60Hz4812 0509 35
Electric external vibrator ER305 240/415V-3-50Hz4812 0509 36
Electric external vibrator ER305 230/400V-3-60Hz4812 0509 37
Electric external vibrator ER405 230/400V-3-50Hz4812 0509 40
Electric external vibrator ER405 220/380V-3-60Hz4812 0509 41
Electric external vibrator ER405 500V-3-50Hz4812 0509 42
Electric external vibrator ER405 220/440V-3-60Hz4812 0509 43
Electric external vibrator ER405 230/460V-3-60Hz4812 0509 44
Electric external vibrator ER405 600V-3-60Hz4812 0509 45
Electric external vibrator ER405 240/415V-3-50Hz4812 0509 46
Electric external vibrator ER405 230/400V-3-60Hz4812 0509 47
Electric external vibrator ER505 230/400V-3-50Hz4812 0509 50
Electric external vibrator ER505 220/380V-3-60Hz4812 0509 51
Electric external vibrator ER505 500V-3-50Hz4812 0509 52
Electric external vibrator ER505 220/440V-3-60Hz4812 0509 53
Electric external vibrator ER505 230/460V-3-60Hz4812 0509 54
Electric external vibrator ER505 600V-3-60Hz4812 0509 55
Electric external vibrator ER505 240/415V-3-50Hz4812 0509 56
Electric external vibrator ER505 230/400V-3-60Hz4812 0509 57
Electric external vibrator ER605 230/400V-3-50Hz4812 0509 60
Electric external vibrator ER605 220/380V-3-60Hz4812 0509 61
Electric external vibrator ER605 500V-3-50Hz4812 0509 62
Electric external vibrator ER605 220/440V-3-60Hz4812 0509 63
Electric external vibrator ER605 230/460V-3-60Hz4812 0509 64
Electric external vibrator ER605 600V-3-60Hz4812 0509 65

5© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-11

Spare parts listER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B



DescriptionPart number
Electric external vibrator ER605 240/415V-3-50Hz4812 0509 66
Electric external vibrator ER605 230/400V-3-60Hz4812 0509 67
Electric external vibrator ER705 230/400V-3-50Hz4812 0509 70
Electric external vibrator ER705 220/380V-3-60Hz4812 0509 71
Electric external vibrator ER705 500V-3-50Hz4812 0509 72
Electric external vibrator ER705 220/440V-3-60Hz4812 0509 73
Electric external vibrator ER705 230/460V-3-60Hz4812 0509 74
Electric external vibrator ER705 600V-3-60Hz4812 0509 75
Electric external vibrator ER705 240/415V-3-50Hz4812 0509 76
Electric external vibrator ER705 230/400V-3-60Hz4812 0509 77
Electric external vibrator ER207B 42V-3-200Hz (180Hz)4812 0509 80
Electric external vibrator ER407B 42V-3-200Hz (180Hz)4812 0509 81
Electric external vibrator ER507B 42V-3-200Hz (180Hz)4812 0509 82
Electric external vibrator ER207B 250V-3-200Hz4812 0509 83
Electric external vibrator ER407B 250V-3-200Hz4812 0509 84
Electric external vibrator ER507B 250V-3-200Hz4812 0509 85

Use only authorized parts. Any damage or malfunction caused by the use of
unauthorized parts is not covered by Warranty or Product Liability.
Any unauthorized use or copying of the contents or any part thereof is
prohibited. This applies in particular to trademarks, model denominations, part
numbers, and drawings.

Instructions for use
This spare parts list contains no safety regulations and is merely intended to
assist in the ordering of spare parts.
For information about operating, servicing, or repairing, the relevant Safety
and operating instructions must be consulted at all costs.
Please observe the safety instructions listed in the relevant Safety and operating
instructions!

© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-116

ER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B

Spare parts list



7© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-11

Spare parts listER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B



Spare parts list

ER105 50Hz

1

2

3

4 5 6

7

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

23

24

25

, ,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-118

ER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B

Spare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1843 641Bolt casing1
4700 1843 661Bearing bracket2
4700 1847 221Rotor3
4700 1847 191230V/400V-3-50HzStator4
4700 1862 221500V-3-50HzStator5
4700 1857 861240/415V-3-50HzStator6
4700 1056 862Bearing7
4700 1843 691Eccentric8
4700 6290 381Ø5 x 24 mm (ISO8752)

0.19 x 0.94 in.
Pin9

4700 1036 3216 polesTerminal board10
4700 1847 722S T 4.2 x 13 mm (DIN7971F)Tapping screw11
4700 1848 271Gland12
4700 1602 28175.92 x 1.78mm (Shore 70)

2.98 x 0.06 in.
O-ring13

4700 1843 711Terminal box cover14
4700 1843 721Seal15
4700 1847 731Gland nut16
-4H M5 x 16 mm CL8.8 (DIN933)Box cover screw17
4700 1823 364Box cover washer18
4700 5000 134H M6 x 16 mm CL10.9 (DIN933)End cover screw19
4700 1842 274End cover washer20
4700 1859 141C S M4 x 8 mm (DIN84A) BrassScrew21
4700 1838 973HU M4 (DIN934) BrassNut22
4700 6150 05124.3 x 8 x 0.5 mm (ISO7092)

0.16 x 0.31 x 0.01 in. Brass
Washer23

4700 6060 0154.3 x 8 x 0.5 mm (DIN6798 A)
0.16 x 0.31 x 0.01 in.

Terminal board washer24

4700 9600 656Spade25
4700 1838 963Connecting strip26
-1Data plate27
4710 1663 -14Rivet28
4700 2971 431Diagram connections29
4700 1603 06114.1 x 1.6 mm (Shore 70)

0.55 x 0.06 in.
O-ring30

9© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-11

Spare parts listER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B



ER105 60Hz

1

2

3

4 5 6 7

8
9

10

11 12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

8

25

26

27

,

,

, ,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-1110

ER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B

Spare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1843 641Bolt casing1
4700 1843 661Bearing bracket2
4700 1847 221Rotor3
4700 1863 371220V/380V-3-60HzStator4
4700 3623 041220V/440V-3-60HzStator5
4700 3648 071230V/460V-3-60HzStator6
4700 1862 221600V-3-60HzStator7
4700 1056 862Bearing8
4700 1863 341Eccentric9
4700 6290 381Ø5 x 24 mm (ISO8752)

0.19 x 0.94 in.
Pin10

4700 1036 3216 polesTerminal board11
4700 1837 1819 polesTerminal board12
4700 1847 722S T 4.2 x 13 mm (DIN7971F)Tapping screw13
4700 1848 271Gland14
4700 1602 28175.92 x 1.78 mm (Shore 70)

2.98 x 0.06 in.
O-ring15

4700 1843 711Terminal box cover16
4700 1843 721Seal17
4700 1847 731Gland nut18
-4H M5 x 16 mm CL8.8 (DIN933)Box cover screw19
4700 1823 364Box cover washer20
4700 5000 134H M6 x 16 mm CL10.9 (DIN933)End cover screw21
4700 1842 274End cover washer22
4700 1859 141C S M4 x 8 mm (DIN84A) BrassScrew23
4700 1838 9715HU M4 (DIN934) BrassNut24
4700 6150 0564.3 x 8 x 0.5 mm (ISO7092)

0.16 x 0.31 x 0.01 in. Brass
Washer25

4700 6060 0184.3 x 8 x 0.5 mm (DIN6798 A)
0.16 x 0.31 x 0.01 in.

Terminal board washer26

4700 9600 659Spade27
4700 1838 965Connecting strip28
-1Data plate29
4710 1663 -14Rivet30
4700 2971 431Diagram connections31
4700 1603 06114.1 x 1.6 mm (Shore 70)

0.55 x 0.06 in.
O-ring32

4700 3680 241Spacer33

11© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-11

Spare parts listER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B



ER205 50Hz

1

2

3

4 5 6
7

8

9

10

11

12

13

14

15

16

17

18

19
20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

7

8

923

24

34

25

31

22

27

28

19
20

, ,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-1112

ER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B

Spare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1843 651Bolt casing1
4700 1843 671Bearing bracket2
4700 1847 341Rotor3
4700 1847 351230V/400V-3-50HzStator4
4700 1862 251500V-3-50HzStator5
4700 1863 231240V/415V-3-50HzStator6
4700 1056 862Bearing7
4700 1843 7018Eccentric8
4700 1847 382HM M12 x 1.25 mm (ISO8673)Nut9
4700 1036 3216 polesTerminal board10
4700 5415 082ST 4.2 x 9.5 mm (DIN7981C) POZTerminal board screw11
4700 1848 271Gland12
4700 1602 28175.92 x 1.78 mm (Shore 70)

75.92 x 0.70 in.
O-ring13

4700 1843 711Terminal box cover14
4700 1843 721Seal15
4700 1847 731Gland nut16
-4H M5 x 16 mm CL8.8 (DIN933)Box cover screw17
4700 1823 364Box cover washer18
4700 5000 138H M6 x 16 mm CL10.9 (DIN933)End cover screw19
4700 1842 278End cover washer20
4700 1859 141C S M4 x 8 mm (DIN84A) BrassScrew21
4700 1838 973HU M4 (DIN934) BrassNut22
4700 6150 0564.3 x 8 x 0.5 mm (ISO7092) Brass

0.16 x 0.31 x 0.01 in.
Washer23

4700 6060 0184.3 x 8 x 0.5 mm (DIN6798 A)
0.16 x 0.31 x 0.01 in.

Washer24

4700 9600 656Spade25
4700 1838 963Connecting strip26
4700 1843 732Seal27
4700 1843 682Cover28
-1Data plate29
4710 1663 -14Rivet30
4700 1860 662Label31
4700 2937 371Label32
4700 1603 06114.1 x 1.6 mm (Shore 70)

0.55 x 0.06 in.
O-ring33

4812 0510 612"Atlas Copco"Label34

13© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-11

Spare parts listER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B



ER205 60Hz

1

2

3

4 5 6 7

8

9

10

11 12

13

14

15

16

17

18

19

20

21
22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

8

9

10

21
22

24

25

26

27

29

30

33

36

, , ,

,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-1114

ER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B

Spare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1843 651Bolt casing1
4700 1843 671Bearing bracket2
4700 1847 341Rotor3
4700 1863 421220V/380V-3-60HzStator4
4700 1860 621220V/440V-3-60HzStator5
4700 3657 241230V/460V-3-60HzStator6
4700 1862 251600V-3-60HzStator7
4700 1056 862Bearing8
4700 1843 7014Eccentric9
4700 1847 382HM M12 x 1.25 mm (ISO8673)Nut10
4700 1036 3216 poles*Terminal board11
4700 1837 1819 poles*Terminal board12
4700 5415 082ST 4.2 x 9.5 mm (DIN7981C) POZTerminal board screw13
4700 1848 271Gland14
4700 1602 28175.92 x 1.78 mm (Shore 70)

75.92 x 0.70 in.
Bearing bracket o-ring15

4700 1843 711Terminal box cover16
4700 1843 721Seal17
4700 1847 731Gland nut18
-4H M5 x 16 mm CL8.8 (DIN933)Box cover screw19
4700 1823 364Box screw washer20
4700 5000 138H M6 x 16 mm CL10.9 (DIN933)End cover screw21
4700 1842 278End cover washer22
4700 1859 141C S M4 x 8 mm (DIN84A) BrassScrew23
4700 1838 9715HU M4 (DIN934) BrassNut24
4700 6150 0564.3 x 8 x 0.5 mm (ISO7092)

0.16 x 0.31 x 0.01 in. Brass
Washer25

4700 6060 0184.3 x 8 x 0.5 mm (DIN6798 A)
0.16 x 0.31 x 0.01 in.

Washer26

4700 9600 6596/9 pcs*Spade27
4700 1838 965Connecting strip28
4700 1843 732Seal29
4700 1843 682Cover30
-1Data plate31
4710 1663 -14Rivet32
4700 1860 662Label33
4700 2937 371Label34
4700 1603 06114.1 x 1.6 mm (Shore 70)

0.55 x 0.06 in.
O-ring35

4812 0510 612"Atlas Copco"Label36
4700 3680 241Spacer37

* depends on the type of vibrator

15© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-11

Spare parts listER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B



ER305 50Hz

1

2

3

4 5 6

7

8
9

10

11

12

13

14

15

16

17

18
19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

7

89

18

19

21

22

23

24

27

28

31
33

, ,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-1116

ER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B

Spare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1843 741Bolt casing1
4700 1843 761Bearing bracket2
4700 1847 751Rotor3
4700 1847 771230V/400V-3-50HzStator4
4700 1856 331500V-3-50HzStator5
4700 1860 991240V/415V-3-50HzStator6
4700 1808 092Bearing7
4700 1843 7922Eccentric8
4700 1847 742HM M16 x 1.50 mm (ISO8673)Nut9
4700 1036 3216 polesTerminal board10
4700 5330 092C S M4 x 12 mm CL4.8 (DIN84A)Screw11
4700 1848 271Gland12
4700 1602 29182.3 x 1.78 mm (Shore 70)

3.24 x 0.07 in.
O-ring13

4700 1808 881Cover14
4700 1036 931Rubber sealing15
-4H M5 x 16 mm CL8.8 (DIN933)Screw16
4700 1823 364Spring washer17
4700 5000 138H M6 x 16 mm CL10.9 (DIN933)Screw18
4700 6150 4286.4 x 14 x 1.5 mm (DIN6796)

0.25 x 0.55 x 0.05 in.
Washer19

4700 5330 071C S M4 x 8 mm CL4.8 (DIN84A)Screw20
4700 1838 973HU M4 Brass (DIN934)Nut21
4700 6150 05124.3 x 8 x 0.5 mm (ISO7092)

0.16 x 0.31 x 0.01 in. Brass
Washer22

4700 6060 0154.3 x 8 x 0.5 mm (DIN6798 A)
0.16 x 0.31 x 0.01 in.

Washer23

4700 9600 656Spade24
4700 1838 963Connecting strip25
4700 1843 782Paper seal26
4700 1843 772Screw27
4700 1500 092Ø25 x 1.2 mm (DIN471)

0.98 x 0.04 in.
Circlip28

-1Data plate29
4710 1663 -14Rivet30
4700 1849 702Label31
4700 2937 371Label32
4812 0510 612"Atlas Copco"Label33

17© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-11

Spare parts listER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B



ER305 60Hz

1

2

3

4 5 6 7 8

9

10
11

12 13

14

15

16

17
18

19

20

21
22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

9

10

11

21
22

24

25

26

27

30

31

34

36
,

,

, , ,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-1118

ER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B

Spare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1843 741Bolt casing1
4700 1843 761Bearing bracket2
4700 1847 751Rotor3
4700 1864 081220V/380V-3-60HzStator4
4700 1856 291220V/440V-3-60HzStator5
4700 1863 461230V/460V-3-60HzStator6
4700 1856 331600V-3-60HzStator7
4700 1172 151230V/400V-3-60HzStator8
4700 1808 092Bearing9
4700 1856 3122Eccentric10
4700 1847 742HM M16 x 1.50 mm (ISO8673)

0.62 x 0.05 in.
Nut11

4700 1036 3216 poles*Terminal board12
4700 1837 1819 poles*Terminal board13
4700 5330 092C S M4 x 12 mm CL4.8 (DIN84A)Screw14
4700 1848 271Gland15
4700 1602 29182.3 x 1.78 mm (Shore 70)

3.24 x 0.07 in.
O-ring16

4700 1808 881Cover17
4700 1036 931Rubber sealing18
-4H M5 x 16 mm CL8.8 (DIN933)Screw19
4700 1823 364Spring washer20
4700 5000 138H M6 x 16 mm CL10.9 (DIN933)Screw21
4700 6150 4286.4 x 14 x 1.5 mm (DIN6796)

0.25 x 0.55 x 0.05 in.
Washer22

4700 5330 071C S M4 x 8 mm CL4.8 (DIN84A)Screw23
4700 1838 9715HU M4 Brass (DIN934)Nut24
4700 6150 0564.3 x 8 x 0.5 mm (ISO7092)

0.16 x 0.31 x 0.01 in. Brass
Washer25

4700 6060 0154.3 x 8 x 0.5 mm (DIN6798 A)
0.16 x 0.31 x 0.01 in.

Washer26

4700 9600 6596/9 pcs*Spade27
4700 1837 195Connecting strip28
4700 1843 782Paper seal29
4700 1843 772Screw30
4700 1500 092Ø25 x 1.2 mm (DIN471)

0.98 x 0.04 in.
Circlip31

-1Data plate32
4710 1663 -14Rivet33
4700 1849 702Label34
4700 2937 371Label35
4812 0510 612"Atlas Copco"Label36
4700 3680 241Spacer37

* depends on the type of vibrator

19© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-11

Spare parts listER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B



ER405 50Hz

1

2

3

4 5 6

7

8

9 10

11

12

13

14

15

16

17

18

19

20

21

22
23

24

25

26

27

28

29

30
31

32

33

34

35

36

37

2
7

8

13

16

19

20

22

23

24

25

27

28

29

30
31

34

37

,

, ,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-1120

ER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B

Spare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1843 801Bolt casing1
4700 1843 814Bearing bracket2
4700 1847 921Rotor3
4700 1847 931230V/400V-3-50 HzStator4
4700 1859 561500V-3-50 HzStator5
4700 1858 111240V/415V-3-50 HzStator6
4700 1110 812Bearing7
4700 1843 8622Eccentric8
4700 1847 8916 poles*Terminal board9
4700 1837 1519 poles*Terminal board10
4700 5330 252C S M5 x 12 mm CL4.8 (DIN84A)Terminal board screw11
4700 1848 261Gland12
4700 1602 312120.32 x 2.62 mm (Shore 70)

4.73 x 0.10 in.
O-ring13

4700 1843 831Cover14
4700 1843 841Rubber seal15
-2H M10 x 20 mm CL8.8 (DIN933)Screw16
-4H M5 x 16 mm CL8.8 (DIN933)Screw17
4700 1823 364Spring washer18
4700 5000 228H M8 x 30 mm CL10.9 (DIN933)Screw19
4700 6150 438Spring washer20
4700 1859 151C S M5 x 8 mm (DIN84A) BrassScrew21
4700 1836 949HU M5 (DIN934) BrassNut22
4700 6150 01125.3 x 10 x 1.0 mm (ISO7090)

0.2 x 0.39 x 0.03 Brass
Washer23

4700 6060 0255.1 x 9 x 0.5 mm (DIN6798 A)
0.2 x 0.35 x 0.01 in.

Washer24

4700 1800 816Spade25
4700 1836 933Connecting strip26
4700 3681 832Sealing27
4700 1843 822Cover28
4700 1858 252Washer29
4700 9322 032Bearing cover30
4700 5350 146F S M6 x 16 mm CL4.8 (DIN963A)Screw31
-1Data plate32
4710 1663 -14Rivet33
4700 1849 712Label34
4700 2971 431Label35
4700 3680 251Spacer36
4812 0510 932"Atlas Copco"Label37

21© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-11

Spare parts listER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B



ER405 60Hz

1

2

3

4 5 6 7

8

9

10 11

12

13

14

15

16

17

18

19

20

21

22

23
24

25

26

27

28

29

30

31
32

33

34

35

36

37

38

2
8

9

14

17

20

21

23

24

25

26

28

29

30

31
32

35

38

,

, , ,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-1122

ER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B

Spare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1843 801Bolt casing1
4700 1843 812Bearing bracket2
4700 1847 921Rotor3
4700 1858 201200V/380V-3-60HzStator4
4700 1859 691220V/440V-3-60HzStator5
4700 1862 151230V/460V-3-60HzStator6
4700 1859 561600V-3-60HzStator7
4700 1110 812Bearing8
4700 1843 8618Eccentric9
4700 1847 8916 poles*Terminal board10
4700 1837 1519 poles*Terminal board11
4700 5330 252C S M5 x 12 mm CL4.8 (DIN84A)Terminal board screw12
4700 1848 261Gland13
4700 1602 312120.32 x 2.62 mm (Shore 70)

4.73 x 0.10 in.
O-ring14

4700 1843 831Cover15
4700 1843 841Rubber seal16
-2H M10 x 20 mm CL8.8 (DIN933)Screw17
-4H M5 x 16 mm CL8.8 (DIN933)Screw18
4700 1823 364Spring washer19
4700 5000 228H M8 x 30 mm CL10.9 (DIN933)Screw20
4700 6150 438Spring washer21
4700 1859 151C S M5 x 8 mm (DIN84A) BrassScrew22
4700 1836 9415HU M5 (DIN934) BrassNut23
4700 6150 0195.3 x 10 x 1.0 mm (ISO7090)

0.2 x 0.39 x 0.03 Brass
Washer24

4700 6060 02115.1 x 9 x 0.5 mm (DIN6798 A)
0.2 x 0.35 x 0.01 in.

Washer25

4700 1800 819Nut26
4700 1836 935Connecting strip27
4700 3681 832Sealing28
4700 1843 822Cover29
4700 1858 252Washer30
4700 9322 032Bearing cover31
4700 5350 146F S M6 x 16 mm CL4.8 (DIN963A)Screw32
-1Data plate33
4710 1663 -14Rivet34
4700 1849 712Label35
4700 2971 431Label36
4700 3680 251Spacer37
4812 0510 932"Atlas Copco"Label38

* depends on the type of vibrator

23© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-11

Spare parts listER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B



ER505 50Hz

1

2

3

45
6

7

8

9

10 11

12

13

14

15

16

17

18

19

20
21

22 23

24

25
26

27

28

29

30
31 32

33

34

35

, ,

,

2

7

9

13

14

17

20 21

23
25

27

28

29

30
31

35

17

19

© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-1124

ER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B

Spare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1843 801Bolt casing1
4700 1843 812Bearing bracket2
4700 1847 851Rotor3
4700 9322 051230V/400V-3-50HzStator4
4700 9322 481500V-3-50HzStator5
4700 9322 881240V/415V-3-50HzStator6
4700 1110 812Bearing7
4700 1848 261Gland8
4700 1602 312120.32 x 2.62 mm (Shore 70)

4.73 x 0.10 in.
O-ring9

4700 1847 8916 poles*Terminal board10
4700 1837 1519 poles*Terminal board11
4700 5330 252Terminal board screw12
4700 1843 8722Eccentric13
-2H M10 x 20 mm CL8.8 (DIN933)Screw14
4700 1843 831Cover15
4700 1843 841Rubber seal16
4700 6060 029Terminal board washer17
-4H M5 x 16 mm CL8.8 (DIN933)Screw18
4812 0510 652"Atlas Copco"Label19
4700 5000 228H M8 x 30 mm CL10.9 (DIN933)Screw20
4700 6150 438Spring washer21
4700 1836 933Connecting strip22
4700 1836 949HU M5 (DIN934) BrassNut23
4700 6150 0112Washer24
4700 1800 816Spade25
4700 1859 151C S M5 x 8 mm (DIN84A) BrassScrew26
4700 1843 852Sealing27
4700 1843 822Cover28
4700 1858 252Washer29
4700 9322 032Bearing cover30
4700 5350 146F S M6 x 16 mm CL4.8 (DIN963A)Screw31
-1Data plate32
4710 1663 -14Rivet33
4700 2971 431Label34
4700 1849 702Label35

* depends on the type of vibrator

25© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-11

Spare parts listER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B



ER505 60Hz

1

2

3

45
6 7

8

9

10

11

12 13

14

15

16

17

18

19

20

21

22
23

24 25

26

27
28

29

30

31

32
33 34

35

36

37

, ,
,

,

2

9

11

15

16

19

22 23

25
27

29

30

31

32
33

37

21

19

© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-1126

ER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B

Spare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1843 801Bolt casing1
4700 1843 812Bearing bracket2
4700 1847 851Rotor3
4700 9322 001200V/380V-3-60HzStator4
4700 9322 251220V/440V-3-60HzStator5
4700 1852 971230V/460V-3-60HzStator6
4700 3619 481230V/400V-3-60HzStator7
4700 3680 251Spacer8
4700 1110 812Bearing9
4700 1848 261Gland10
4700 1602 312120.32 x 2.62 mm (Shore 70)

4.73 x 0.10 in.
O-ring11

4700 1847 8916 poles*Terminal board12
4700 1837 1519 poles*Terminal board13
4700 5330 252Terminal board screw14
4700 1843 8622Eccentric15
-2H M10 x 20 mm CL8.8 (DIN933)Screw16
4700 1843 831Cover17
4700 1843 841Rubber seal18
4700 6060 0215Washer19
-4H M5 x 16 mm CL8.8 (DIN933)Screw20
4812 0510 652"Atlas Copco"Label21
4700 5000 228H M8 x 30 mm CL10.9 (DIN933)Screw22
4700 6150 438Spring washer23
4700 1836 935Connecting strip24
4700 1836 9415HU M5 (DIN934) BrassNut25
4700 6150 019Washer26
4700 1800 8196/9 pcs*Spade27
4700 1859 151C S M5 x 8 mm (DIN84A) BrassScrew28
4700 1843 852Sealing29
4700 1843 822Cover30
4700 1858 252Washer31
4700 9322 032Bearing cover32
4700 5350 146F S M6 x 16 mm CL4.8 (DIN963A)Screw33
-1Data plate34
4710 1663 -14Rivet35
4700 2971 431Label36
4700 1849 702Label37

* depends on the type of vibrator

27© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-11

Spare parts listER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B



ER605 50Hz

1

2

3

4 5 6

7

8

9

10

11

1213

14

15

16
17

18
19

20

21

22

23

24

25

26

27

28

29
30

31
32

33

34

35

36

37

38

39

40

41

21

38

41

13

2

7
29

30

31
32

26
27

18
19

24

23

, ,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-1128

ER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B

Spare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1847 521Bolt casing1
4700 1847 532Bearing bracket2
4700 1848 711Rotor3
4700 1848 721230V/400V-3-50HzStator4
4700 1862 301500V-3-50HzStator5
4700 3666 491240V/415V-3-50HzStator6
4700 1112 382Bearing7
4700 1847 551Fixed eccentric8
4700 1848 661Fixed eccentric9
4700 1848 651Adjustable eccentric10
4700 1847 541Adjustable eccentric11
4700 1848 261Gland12
4700 1853 082158.42 x 2.62 mm (Shore 70)

6.23 x 0.10 in.
O-ring13

4700 1843 831Terminal box cover14
4700 1843 841Seal15
-4H M5 x 16 mm CL8.8 (DIN933)Box cover screw16
4700 1823 364Box cover washer17
4700 5000 308H M6 x 16 mm CL10.9 (DIN933)End cover screw18
4700 6150 448End cover washer19
4700 1859 151Screw20
4700 1836 949Nut21
4700 6150 019Washer22
4700 6060 025Terminal board washer23
4700 1800 816Spade24
4700 1836 933Connecting strip25
4700 1848 732End cover seal26
4700 1847 582End cover27
4700 6290 432Ø6 x 50 mm (ISO8752)

0.23 x 1.96 in.
Pin28

4700 9324 072Bearing cover29
4700 5350 146F S M6 x 16 mm CL4.8 (DIN963A)Bearing cover screw30
4700 5000 222H M8 x 30 mm CL10.9 (DIN933)Eccentric screw31
4700 6150 432M8 (DIN6796)Eccentric washer32
4700 1847 8916 polesTerminal board33
4700 5330 272C S M5 x 16 mm CL4.8 (DIN84A)Terminal board screw34
-1Data plate35
4710 1663 -14Rivet36
4700 0019 052Grease nipple37
4700 1853 092Centrifugal force label38
4700 2971 431Diagramm conection39
4700 4992 012Grease nipple cap40
4812 0510 652"Atlas Copco"Label41

29© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-11

Spare parts listER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B



ER605 60Hz

1

2

3

4 5 6 7

8

9

10

11

12

1314

15

16

17
18

19
20

21

22

23

24

25

26

27

28

29

30
31

32
33

34 35

36

37

38

39

40

41

42

43

44

22

40

44

14

2

8
30

31

32
33

27
28

19
20

25

24

, , ,

,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-1130

ER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B

Spare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1847 521Bolt casing1
4700 1847 532Bearing bracket2
4700 1848 711Rotor3
4700 3660 661220V/380V-3-60HzStator4
4700 1863 631220V/440V-3-60HzStator5
4700 3657 281230V/460V-3-60HzStator6
4700 1862 301600V-3-60HzStator7
4700 1112 382Bearing8
4700 1860 911Adjustable eccentric9
4700 1860 891Adjustable eccentric10
4700 1860 921Fixed eccentric11
4700 1860 901Fixed eccentric12
4700 1848 261Gland13
4700 1853 082158.42 x 2.62 mm (Shore 70)

6.23 x 0.10 in.
O-ring14

4700 1843 831Terminal box cover15
4700 1843 841Seal16
-4H M5 x 16 mm CL8.8 (DIN933)Box cover screw17
4700 1823 364Box cover washer18
4700 5000 308H M6 x 16 mm CL10.9 (DIN933)End cover screw19
4700 6150 448End cover washer20
4700 1859 151Screw21
4700 1836 9415Nut22
4700 6150 016Washer23
4700 6060 025Terminal board washer24
4700 1500 099Spade25
4700 1836 933Connecting strip26
4700 1848 732End cover seal27
4700 1847 582End cover28
4700 6290 432Ø6 x 50 mm (ISO8752)

0.23 x 1.96 in.
Pin29

4700 9324 072Bearing cover30
4700 5350 146F S M6 x 16 mm CL4.8 (DIN963A)Bearing cover screw31
4700 5000 222H M8 x 30 mm CL10.9 (DIN933)Eccentric screw32
4700 6150 432M8 (DIN6796)Eccentric washer33
4700 1847 8916 poles*Terminal board34
4700 1837 1519 poles*Terminal board35
4700 5330 272C S M5 x 16 mm CL4.8 (DIN84A)Terminal board screw36
-1Data plate37
4710 1663 -14Rivet38
4700 0019 052Grease nipple39
4700 1853 092Centrifugal force label40
4700 2971 431Diagramm connection41
4700 4992 012Grease nipple cap42
4700 3680 251Spacer43
4812 0510 652"Atlas Copco"Label44

* depends on the type of vibrator

31© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-11

Spare parts listER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B



ER705 50Hz

1

2

3

4 5 6

7

8

9

10

11

12

13

14
15

16
17

18
19

20

21

22

23

24

25

26

27

28

29
30

31

32

33

34

35

36

37

38

39

40

41

2

7

13

18
19

21

22

24

26

27

29

30

31

32
38

41

, ,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-1132

ER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B

Spare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1847 521Bolt casing1
4700 1847 532Bearing bracket2
4700 1848 691Rotor3
4700 1848 701230V/400V-3-50HzStator4
4700 1862 341500V-3-50HzStator5
4700 1866 171240V/415V-3-50HzStator6
4700 1112 382Bearing7
4700 1847 571Fixed eccentric8
4700 1848 681Fixed eccentric9
4700 1848 671Adjustable eccentric10
4700 1847 561Adjustable eccentric11
4700 1848 261Gland12
4700 1853 082158.42 x 2.62 mm (Shore 70)

6.23 x 0.10 in.
O-ring13

4700 1843 831Terminal box cover14
4700 1843 841Seal15
-4H M5 x 16 mm CL8.8 (DIN933)Box cover screw16
4700 1823 364Box cover washer17
4700 5000 308H M6 x 16 mm CL10.9 (DIN933)End cover screw18
4700 6150 448End cover washer19
4700 1859 151Screw20
4700 1836 949Nut21
4700 6150 0112Washer22
4700 6060 025Terminal board washer23
4700 1800 816Spade24
4700 1836 933Terminal25
4700 1848 732End cover seal26
4700 1847 582End cover27
4700 6290 432Ø6 x 50 mm (ISO8752)

0.23 x 1.96 in.
Pin28

4700 9324 072Bearing cover29
4700 5350 146F S M6 x 16 mm CL4.8 (DIN963A)Beraing cover screw30
4700 5000 222H M8 x 30 mm CL10.9 (DIN933)Eccentric screw31
4700 6150 432M8 (DIN6796)Eccentric washer32
4700 1847 8916 polesTerminal board33
4700 5330 272C S M5 x 16 mm CL4.8 (DIN84A)Terminal board screw34
-1Data plate35
4710 1663 -14Rivet36
4700 0019 052Grease nipple37
4700 1853 092Centrifugal force label38
4700 2971 431Diagramm connection39
4700 4992 012Grease nipple cap40
4812 0510 652"Atlas Copco"Label41

33© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-11

Spare parts listER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B



ER705 60Hz

1

2

3

4 5 6 7

8

9

10

11

12

13

14

15
16

17
18

19
20

21

22

23

24

25

26

27

28

29

30
31

32

33

34 35

36

37

38

39

40

41

42

43

44
2

8

14

19
20

22

23

25

27

28

30

31

32

33
40

43

, , ,

,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-1134

ER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B

Spare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1847 521Bolt casing1
4700 1847 532Bearing bracket2
4700 1848 691Rotor3
4700 1863 311220V/380V-3-60HzStator4
4700 1865 211220V/440V-3-60HzStator5
4700 1862 191230V/460V-3-60HzStator6
4700 1862 341600V-3-60HzStator7
4700 1112 382Bearing8
4700 1847 551Fixed eccentric9
4700 1848 661Fixed eccentric10
4700 1848 651Adjustable eccentric11
4700 1847 541Adjustable eccentric12
4700 1848 261Gland13
4700 1853 082158.42 x 2.62 mm (Shore 70)

6.23 x 0.10 in.
O-ring14

4700 1843 831Terminal box cover15
4700 1843 841Seal16
-4H M5 x 16 mm CL8.8 (DIN933)Box cover screw17
4700 1823 364Box cover washer18
4700 5000 308H M6 x 16 mm CL10.9 (DIN933)End cover screw19
4700 6150 448End cover washer20
4700 1859 151Screw21
4700 1836 9415Nut22
4700 6150 016Washer23
4700 6060 025Terminal board washer24
4700 1800 819Spade25
4700 1836 933Terminal26
4700 1848 732End cover seal27
4700 1847 582End cover28
4700 6290 432Ø6 x 50 mm (ISO8752)

0.23 x 1.96 in.
Pin29

4700 9324 072Bearing cover30
4700 5350 146F S M6 x 16 mm CL4.8 (DIN963A)Bearing cover screw31
4700 5000 222H M8 x 30 mm CL10.9 (DIN933)Eccentric screw32
4700 6150 432M8 (DIN6796)Eccentric washer33
4700 1847 8916 poles*Terminal board34
4700 1837 1519 poles*Terminal board35
4700 5330 272C S M5 x 16 mm CL4.8 (DIN84A)Terminal board screw36
-1Data plate37
4710 1663 -14Rivet38
4700 0019 052Grease nipple39
4700 1853 092Centrifugal force label40
4700 2971 431Diagramm connection41
4700 4992 012Grease nipple cap42
4812 0510 652"Atlas Copco"Label43
4700 3680 241Spacer44

* depends on the type of vibrator

35© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-11

Spare parts listER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B



ER207B 200Hz

1

2

3

4

5
6

7

8

9
10

11

12

13

14
15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

6

5

7

16

17

19
20

22

23

24

27

30

© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-1136

ER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B

Spare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1843 751Bracket casing1
4700 1843 761Bearing bracket2
4700 1847 711Rotor3
4700 1809 17142V-3-200HzStator4
4700 1808 092Bearing5
4700 1872 2422Eccentric6
4700 1847 742Nut7
4700 1036 3216 polesTerminal board8
4700 5330 092C S M4 x 12 mm CL4.8 (DIN84A)Terminal board screw9
4700 1848 271Gland10
4700 1602 29182.3 x 1.78 mm (Shore 70)

3.24 x 0.07 in.
O-ring11

4700 1808 881Cover12
4700 1036 931Rubber sealing13
-4H M5 x 16 mm CL8.8 (DIN933)Screw14
4700 1823 364Spring washer15
4700 5000 138H M6 x 16 mm CL10.9 (DIN933)Screw16
4700 6150 4286.4 x 14 x 1.5 mm (DIN6796)

0.25 x 0.55 x 0.05 in.
Washer17

4700 1838 973Nut18
4700 6150 0564.3 x 8 x 0.5 mm (ISO7092)

0.16 x 0.31 x 0.01 in. Brass
Washer19

4700 6060 0154.3 x 8 x 0.5 mm (DIN6798 A)
0.16 x 0.31 x 0.01 in.

Washer20

4700 9600 656Spade21
4700 1843 782Paper seal22
4700 1843 772Cover23
4700 1500 092Retaining ring24
-1Data plate25
4710 1663 -14Rivet26
4700 1849 702Label27
4700 9450 351Plug28
4700 9010 211L=0.6 m

1.96 ft
Electric cable29

4812 0511 612"Atlas Copco"Lable30

37© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-11

Spare parts listER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B



ER407B 200Hz

1

2

3

4 5

6

7
8

9

10

11

12

13

14

15
16

17

18

19

20
21

22

23

24

25
26

27

28

29

30

31

32

2

6

7
8

12

17
18

20

21

23

24

25
26

29

,

© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-1138

ER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B

Spare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1847 431Bracket casing1
4700 1847 452Bearing bracket2
4700 1848 501Rotor3
4700 1810 32142V-3-200HzStator4
4700 1860 721250V-3-200HzStator5
4700 1848 632Bearing6
4700 1847 4922Eccentric7
4700 1847 742Nut8
4700 1036 321Terminal board9
4700 5330 092C S M4 x 12 mm CL4.8 (DIN84A)Terminal board screw10
4700 1848 271Gland11
4700 1812 64295 x 2.5 mm (Shore 70)

3.74 x 0.09 in.
O-ring12

4700 1810 381Cover13
4700 1810 371Seal14
-4H M5 x 16 mm CL8.8 (DIN933)Screw15
4700 1823 364Spring washer16
-8H M8 x 20 mm CL8.8 (DIN933)Screw17
4700 6150 4388.4 x 18 x 2.0 mm (DIN6796)

0.33 x 0.70 x 0.07 in.
Spring washer18

4700 1838 976Nut19
4700 6150 0595.3 x 10 x 1.0 mm (ISO7090)

0.20 x 0.39 x 0.03 in.
Washer20

4700 6060 0154.3 x 8 x 0.5 mm (DIN6798 A)
0.16 x 0.31 x 0.01 in.

Washer21

4700 9600 656Spade22
4700 1847 502Ring23
4700 1847 462Cover24
4700 1847 472Deflector25
4700 1835 276M5 x 12 CL4.8 (DIN966A)Screw26
-1Data plate27
4710 1663 -14Rivet28
4700 1849 702Label29
4812 0510 932"Atlas Copco"Label30
4700 9450 351Plug31
4700 9010 211L=0.6 m

1.96 ft
Electric cable32

39© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-11

Spare parts listER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B



ER507B 200Hz

1

2

3

4

5

6

7

8

9

10

11

12

13

14
15

16
17

18

19

20

21

22

23

24

25

26
27

28

29

30

31

32

33

2

5

6
7

11

16
17

18

21

23

24

25

26

27

30

© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-1140

ER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B

Spare parts list



Part numberQuantityRemarkDescriptionNo.
4700 1847 591Bracket casing1
4700 1847 512Bearing bracket2
4700 1847 991Rotor3
4700 1809 09142V-3-200HzStator4
4700 1837 992Bearing5
4700 1809 0822Eccentric6
-2H M10 x 20 mm CL8.8 (DIN933)Screw7
4700 1847 891Terminal board8
4700 5330 272Terminal board screw9
4700 1848 261Gland10
4700 1602 312O-ring11
4700 1843 831Cover12
4700 1843 841Rubber seal13
-4H M5 x 16 mm CL8.8 (DIN933)Screw14
4700 1823 364Spring washer15
4700 5000 228H M8 x 30 mm CL10.9 (DIN933)Screw16
4700 6150 4388.4 x 18 x 2.0 mm (DIN6796)

0.33 x 0.70 x 0.07 in.
Spring washer17

4700 1848 002Spacer18
4700 1836 943Nut19
4700 6150 0165.3 x 10 x 1.0 mm (ISO7090)

0.20 x 0.39 x 0.03 in. Brass
Washer20

4700 6060 0255.1 x 9 x 0.5 mm (DIN6798 A)
0.20 x 0.35 x 0.01 in.

Washer21

4700 1800 816Spade22
4700 1843 852Sealing23
4700 1843 822Cover24
4700 1847 912Washer25
4700 9322 032Bearing cover26
4700 5350 146F S M6x16 mm CL4.8 (DIN963A)Screw27
-1Data plate28
4700 1016 634Rivet29
4700 1849 702Label30
4812 0510 652"Atlas Copco"Label31
4700 9450 351Plug32
4700 9010 211L=0.6 m

1.96 ft
Electric cable33

41© 2013 Atlas Copco Construction Tools AB | No. 9800 1321 b_b | 2013-12-11

Spare parts listER 105, 205, 305, 405, 505, 605, 705, 207B, 407B,
507B







Any unauthorized use or copying of the contents or any part thereof is prohibited.
This applies in particular to trademarks, model denominations, part numbers, and
drawings.

www.atlascopco.com

©
20
13

A
tla
s
C
op
co

C
on
st
ru
ct
io
n
To
ol
s
A
B
|N

o.
98
00

13
21

b_
b
|2
01
3-
12
-1
1

http://www.atlascopco.com

